
CITY OF HAMILTON
WASTEWATER

TREATMENT
FACILITIES

ANNUAL REPORT

2023



2City of Hamilton - Wastewater Treatment Facilities Annual Report

TABLE OF CONTENTS

Woodward Avenue Wastewater Treatment Plant                    3

Dundas Wastewater Treatment Plant                                     20

Wastewater Collection Facilities                                              28

Appendices                                                                             38

Note: Wastewater Treatment Plant = WWTP
 Combined Sewer Overflow = CSO



3City of Hamilton - Wastewater Treatment Facilities Annual Report

WOODWARD
AVENUE
WASTEWATER
TREATMENT PLANT



4City of Hamilton - Wastewater Treatment Facilities Annual Report

WOODWARD AVENUE WASTEWATER TREATMENT PLANT 
TABLE OF CONTENTS
1.1  General Information                                                                                                    5

1.3.11  Condition 11 (4K) Summary of Bypass Events, Spills, and Abnormal    
           Discharge Events                                                                                                  15

1.3.10  Condition 11 (4J) Summary of Complaints                                                           15

1.3.9  Condition 11 (4I) Sludge Generation                                                                      14

1.3.8  Condition 11 (4H) Design Objectives – Efforts Made and Results Achieved                14

1.3.7  Condition 11 (4G) Monitoring Equipment Calibration and Maintenance                      13

1.3.6  Condition 11 (4F) Effluent Quality Assurance and Control Measures                       13

1.3.5  Condition 11 (4E) Maintenance Activities                                                               13

1.3.4  Condition 11 (4D) Operating Problems and Corrective Actions                             13

1.3.3  Condition 11 (4C) Deviation from the Monitoring Schedule                                   11

1.3.2  Condition 11 (4B) Effluent Monitoring                                                                    10

1.3.1  Condition 11 (4A) Influent Monitoring                                                                       9

1.3  Environmental Compliance Approval Reporting Requirements                                  9

1.2.3  Sampling Procedures                                                                                               8

1.2.2  Effluent Requirements                                                                                              8

1.2.1  Environmental Compliance Approval                                                                       8

1.2  Regulatory Instruments                                                                                               8

1.1.3  Improvements to the Facility                                                                                    6

1.1.2  The Woodward Avenue Wastewater Treatment Process                                         5

1.1.1  The Woodward Avenue Wastewater Treatment Plant                                              5

1.3.13  Condition 11 (4M) Efforts Made to Achieve Conformance with F-5-1 
            and F-5-5                                                                                                             18

1.3.14  Condition 11 (4N) Changes or Updates to the Construction Schedule                19

1.3.12  Condition 11 (4L) Notice of Modification                                                              18



5City of Hamilton - Wastewater Treatment Facilities Annual Report

1  WOODWARD AVENUE WASTEWATER TREATMENT PLANT
1.1 GENERAL INFORMATION
1.1.1  THE WOODWARD AVENUE WASTEWATER TREATMENT PLANT
The Woodward Avenue Wastewater Treatment Plant is located at 700 Woodward Avenue in Hamilton, 
Ontario. It serves a population of approximately 518,228 and features an average day design capacity of 
409 million litres per day (ML/d). In 2023, the plant treated an average of 322 ML/d. 

1.1.2  THE WOODWARD AVENUE WASTEWATER TREATMENT PROCESS
The Woodward Avenue Wastewater Treatment Plant began operation in 1964. The original facility 
consisted of a main pumping station, bar screens, grit removal, primary clarifiers and a sludge digestion 
system. Over time, the plant underwent significant upgrades that included the addition of several new 
treatment processes as well as the expansion and enhancement of existing processes. 

Today, the plant consists of a main pumping station that conveys flow to the headworks for preliminary 
treatment, including bar screens and grit removal with vortex separators. Ferric sulphate is added at this 
point to aid in removing phosphorous through precipitation. Next, wastewater flows into primary clarifiers 
where fine solids settle to the bottom of the tanks as “raw sludge”, while fats, oils, and grease float to 
the top of the tanks as “scum”. Chain and flight systems remove both sludge and scum continuously. 
Primary effluent flows into aeration basins where air is forced through diffusers at the bottom of the 
tanks to supply oxygen for microbial populations that process organic material and oxidize ammonia. 
Following aeration, wastewater flows into the secondary clarifiers where solids again settle out, this 
time as “activated sludge” due to the high level of microbial activity. Most of this sludge will be returned 
to aeration as “return activated sludge” while the rest will be removed for further processing as “waste 
activated sludge”.  Secondary effluent then flows to the new tertiary treatment process that is currently in 
the commissioning phase, receiving additional treatment via cloth media disk filters. The tertiary treated 
effluent is disinfected with chlorine and dechlorinated with sodium bisulphite from May 15 to October 15. 
The treated effluent water is then released into Red Hill Creek. 

The raw sludge from the primary clarifiers and waste activated sludge from the secondary clarifiers are 
thickened using a polymer and gravity belt thickeners before undergoing biological processing in the 
anaerobic digesters. This process produces a great deal of methane biogas which can be utilized in one 
of two ways. The biogas can be utilized to generate electricity, or it can be refined to meet natural gas 
standards. The biogas utilized to generate electricity is stored in the iconic “Hamilton Globe”. Digested 
solids are subsequently dewatered using a polymer and large centrifuges before feeding into a biosolids 
facility. This facility uses a thermal reduction process to create a certified fertilizer product. Operations 
and maintenance of the biosolids facility is contracted out to Synagro Technologies which operated 
under a separate Environmental Compliance Approval from the Woodward Avenue Wastewater 
Treatment Plant listed under Subsection 1.2.1.

raw sewage
pump station

anaerobic digesters methane storage

from wastewater
collection system

grit removal
vortex separators

wet weather
overflow

wet weather
overflow

tertiary 
bypass

wet weather
overflow

biogas production
unit

gas grid

on site heat recovery loop

electricity to grid

cogeneration
unit

methane gas methane gas methane gas

biosolids

screens
primary clarifiers

wet weather overflow

laboratory 
monitoring 

system

on-line
monitoring 

systemF F

chlorine
 disinfection

C D

P

W

R

C

F

waste activated sludge
chlorine added - May to October

ferric sulfate for phosphorus removal
return activated sludge (to aeration basin)

D dechlorination (sodium bisulphite - May to October)
P

wet weather flow regulator
primary sludge

gravity belt thickenerspump pumpW R

centrifuges biosolids 
processing

secondary clarifiers disc filtration

sludge from Dundas
and Waterdown

grit removal to landfill sale of pelletized 
fertilizer product

aeration basin outfall Hamilton Harbour

THE WOODWARD AVENUE WASTEWATER TREATMENT PROCESS



6City of Hamilton - Wastewater Treatment Facilities Annual Report

1.1.3  IMPROVEMENTS TO THE FACILITY

1.1.3.1  Woodward Upgrade Projects
The Woodward Avenue Wastewater Treatment Plant has undergone substantial upgrades in recent 
years to improve the performance and reliability of its treatment processes. The upgrades consist of 
three main contracts. Contract 1 was the construction of a new Main Pumping Station for wastewater. 
Contract 2 was the construction of a new Electrical Power Centre and power distribution loop. Contract 
3 is the construction of a Tertiary Treatment Facility, the expansion of the south secondary treatment 
process including the construction of a new chlorine contact tank and plant outfall.  All projects have 
been completed with the exception of Contract 3 which is currently in the commissioning phase and is 
expected to be completed in 2024.

1.1.3.1.1  Contract 1: Main Pumping Station – Substantial Performance reached August 31, 2022
Construction of the new Main Pumping Station was completed including the installation of 12 
wastewater pumps (170 ML/d) with a firm capacity of 1,700 ML/d and 700 horsepower (hp) drive 
motors in the dry wells along with the interconnecting discharge pipe and isolation gate valves. The two 
conveyance channels interconnecting the new main pumping station to the plant headworks facility were 
fully operational throughout the year. All wastewater flow to the plant was received through the new Main 
Pumping Station facility. The existing Main Pumping Station structure demolition was completed in early 
2023. Final site grading and landscaping, along with construction deficiencies around the new Main 
Pumping Station facility were completed by December 2023.

1.1.3.1.2  Contract 2: Electrical Upgrades – Substantial Performance Reached November 11, 2022
The new Electrical Power Centre was fully operational throughout the year. The upgrades included 
the installation of 4, 3 megawatt (MW) standby generators, fuel storage tanks and a 13.8 kilovolt (kV) 
main switch gear. Both the Woodward Avenue Water Treatment Plant and Wastewater Treatment Plant 
processes are powered on the new 13.8 kV distribution loop. As part of this project, the commissioning 
of the new chlorine tank car air padding system at the Woodward Avenue Water Treatment Plant was 
extended to install additional safety instrumentation. This work was in preparation for future bypass 
chlorine contact tank operations in 2024. 

1.1.3.1.3  Contract 3: Tertiary Treatment Facility and Secondary Treatment Expansion – Construction   
                completion expected in 2024 
Construction on the Tertiary Treatment Facility continued throughout the year, with all plant effluent 
receiving tertiary treatment (up to the wastewater plant operating capacity of 614 ML/d) before 
discharging from the new outfall channel into Red Hill Creek. Commissioning and performance 
monitoring of the new tertiary treatment facility, including the 10 disk filter units and new chlorine contact 
tank continued through 2023. The commissioning of the Tertiary Treatment Facility was delayed into 
2024 due to technical issues with the filter backwash system, necessitating additional time for corrective 
actions. The backwash system will enter another round of commissioning and performance testing after 
this work has been completed.

1.1.3.2  Headworks Biofilter Media Replacement and Rehabilitation 
The headworks biofilter media required full replacement as the existing media was at the end of its life. 
The scope of work included the replacement of the sprinkler system and the air ducting insulation to 
improve overall system reliability. Substantial performance was obtained in Q1 2022 and the project was 
completed in Q1 2023. 

1.1.3.3  Aeration Gallery Walkway and Access Repairs 
Repairs/replacement of the walkways, railing, stairs and ladders were undertaken to provide safe access to 
all four of the Woodward North Aeration galleries. Substantial performance was achieved in September 2023. 



7City of Hamilton - Wastewater Treatment Facilities Annual Report